

# SAWA PHARMA INDIA PRIVATE LIMITED

## INJECTABLES

SR NO.	GENERIC NAME OF PRODUCT	STRENGTH	PACKING	SHELF LIFE
1	Amoxicillin Sodium+ Clavulanate Potassium inj.	1000mg+200mg	10ml WFI	24 months
2	Amoxycillin Sodium+Cloxacillin Sodium inj.	3gm(1.5+1.5) , 4.5gm(2.25+2.25)	VIAL	24 months
3	Amikacin Sulphate inj.	100mg/2ml , 250mg/2ml , 500mg/2ml	AMP.	24 months
4	Amikacin Sulphate inj.	250mg/ml (30ml and 100ml vial)	VIAL	24 months
5	Alpha-Beta-Arteether inj.	75mg/ml , 150mg/2ml	AMP.	24 months
6	Artemether inj.	80mg/ml	AMP.	24 months
7	Artesunate inj.	60mg	COMBI PACK	24 months
8	Aceclofenac inj.	150mg/ml	AMP.	24 months
9	Aciclovir Sodium inj.	250mg , 500mg	5ml WFI , 5ml WFI	24 months
10	Aztreonam for inj.	250mg , 500mg , 1000mg	5ml WFI , 5ml WFI , 10ml WFI	24 months
11	Betamethasone Sodium Phosphate inj.	4mg/ml	AMP.	24 months
12	Cefepime Hydrochloride inj.	250mg , 500mg , 1000mg	5ml WFI , 5ml WFI , 10ml WFI	24 months
13	Cefepime+Tazobactam inj.	250mg+31.25mg , 500mg+62.50mg , 1000mg+125mg	5ml WFI , 10ml WFI , 10ml WFI	24 months
14	Cefoperazone inj.	250mg , 500mg , 1000mg	5ml WFI , 5ml WFI , 10ml WFI	24 months

15	Cefoperazone+Sulbactam inj.	500mg+500mg , 1000mg+500mg , 3000mg+1500mg	10ml WFI , 10ml WFI , 20ml WFI	24 months
16	Cefotaxime sodium inj.	250mg , 500mg , 1000mg , 4000mg	5ml WFI , 5ml WFI , 10ml WFI , 20ml WFI	24 months
17	ceftazidime inj.	125mg , 250mg , 500mg , 1000mg	5ml WFI , 5ml WFI , 5ml WFI , 10ml WFI	24 months
18	Ceftazidime+Tazobactam inj.	250mg+31.25mg , 1000mg+125mg	5ml WFI , 10ml WFI	24 months
19	Ceftriaxone Sodium inj	125mg , 250mg , 500mg , 1000mg , 2000mg	5ml WFI , 5ml WFI , 5ml WFI , 10ml WFI , 10ml WFI	24 months
20	Cetriaxone+Sulbactam inj.	150mg+37.5mg , 250mg+125mg , 500mg+250mg , 1000mg+500mg	5ml WFI , 5ml WFI , 10ml WFI , 10ml WFI	24 months
21	Cetriaxone+Tazobactam inj.	250mg+31.25mg , 500mg+62.50mg , 1000mg+125mg	5ml WFI , 10ml WFI , 10ml WFI	24 months
22	Cefuroxime sodium inj.	250mg , 750 mg , 1.5gm	5ml WFI , 10ml WFI , 10ml WFI	24 months
23	Clindamycin inj.	300mg/2ml , 600mg/4ml	AMP.	24 months
24	Carboprost tromethamine	250mcg/ml	AMP.	24 months
25	Citicoline Sodium inj	500mg/2ml , 1000mg/4ml	AMP.	24 months
26	Ceftriaxone inj.	3gm	VIAL	24 months
27	Ceftriaxone+sulbactam inj.	4.5gm(3+1.5)	VIAL	24 months
28	Cefoperazone+Sulbactam inj.	4.5gm(3+1.5)	VIAL	24 months
29	Diclofenac Sodium inj.	75mg/ml , 150mg/2ml	AMP.	18 months

30	Diclofenac Sodium inj.	75mg/3ml	AMP.	18 months
31	Diclofenac Sodium+Paracetamol inj.	75mg/225mg per 3ml	AMP.	18 months
32	Drotaverine Hydrochloride inj.	40mg/2ml	AMP.	24 months
33	Esomeprazole inj.	40mg	10ml NS	24 months
34	Edaravone inj.	1.5mg/ml 20ml amp.	AMP.	24 months
35	Granisetone inj.	1mg/ml , 3mg/3ml	AMP.	24 months
36	Edaravone inj.	1.5mg/ml 20ml amp.	AMP.	24 months
37	Hydroxyprogesterone Coproate inj.	250mg/ml, 500mg/2ml	AMP.	24 months
38	Imipenem+Cilastatin inj	1gm, 500mg	10ml WFI , 5ml WFI	24 months
39	Iron Sucrose inj	50mg/2.5ml , 100mg/5ml	AMP.	18 months
40	L-Ornithine L-Aspartate inj.	5gm/10ml	AMP.	24 months
41	Meropenem inj.	125mg , 250mg , 500mg , 1000mg	5ml WFI , 5ml WFI , 10ml WFI , 10ml WFI	24 months
42	Methylcobalamin1000mcg , Folic Acid , Niacinamide+Ascorbic Acid	combipack (2ml and 1.5ml)	AMP.	18 months
43	Methylcobalamin1000mcg/2ml , Folic Acid , Niacinamide+Ascorbic Acid 150mg	combipack (2ml and 1.5ml)	AMP.	18 months
44	Methylcobalamin inj.	500mcg/ml , 1000mcg/2ml , 1500mcg/2ml , 2500mcg/ml	AMP.	18 months
45	Methylcobalamin+Niacinamide + Pyridoxime	1000mcg/2ml+10mg/2ml+100m g/2ml	AMP.	18 months
46	Methylcobalamin+Niacinamide +Pyridoxime+D-Panthenol	1000mcg/2ml+10mg/2ml+100m g/2ml+50mg/2ml	AMP.	24 months

47	Methylprednisolone Sodium Succinate inj.	40/125/250/500/1000mg	AMP.	24 months
48	Natural Progesterone inj.	50mg/ml, 100mg/2ml, 100mg/ml, 200mg/2ml	AMP.	24 months
49	Nandrolone Deaconate inj.	25mg/ml , 50mg/ml	AMP.	24 months
50	Netilmicin Sulphate inj.	10mg/ml , 25mg/ml , 50mg/ml , 300mg/3ml	AMP.	24 months
51	Ondansetron inj.	4mg/2ml , 8mg/4ml	AMP.	24 months
52	Omeprazole inj.	40mg	10ml NS	24 months
53	Piperacillin+ Tazobactam inj.	4000+500mg , 2000+250mg , 1000+125mg	20ml WFI , 10ml WFI , 10ml WFI	24 months
54	Pantoprazole inj.	40mg	10ml NS	24 months
55	Rabeprazole inj.	40mg	10ml NS	18 months
56	Tobramycin inj.	10mg/ml , 40mg/ml , 80mg/2ml	AMP.	24 months
57	Terlipressin inj.	0.1mg/ml	AMP.	24 months
58	Teicoplanin inj.	200mg/400mg	AMP.	24 months
59	Triamcinolone Acetonide inj.	10mg/ml , 40mg/ml	AMP.	24 months
60	Tylosin Tartrate inj.	200mg per ml (30ml vial)	VIAL	24 months
61	Vancomycin inj.	500mg/ 1gm	AMP.	24 months